



APM Division de: IMSA-MEX, SA DE CV

Date: 30 Sep 2003

Page: 1 of 2

TEST CERTIFICATE No. MTY 515271

Ship from:

APM Division de: IMSA-MEX, SA DE CV

Churubusco #1000
Col. Santa Fé
Monterrey, Nuevo León 64540
Tel. 8329-5000 Fax: 8329-5024

P/O No. GIA-04/03

S/O No. MTY 46057 / 2

B/L No. MTY 491705 / 1

Inv No. MTY

2906-1

Shp. 30/09/2003

Sold to:

(742)

GRUPO INDUSTRIAL ACERERO. SA DE CV
AV. AMSTERDAM # 240 INT. 1-A
COL. HIPODROMO CONDESA. DEL. CUAUHT.
MEXICO. D.F.
RFC: GIA-971119-FV5 CP 06100

Ship to:

GRUPO INDUSTRIAL ACERERO. SA DE CV
FRANCISCO VILLA # 27
COL. JARDINES DE XALOSTOC
ECATEPEC. EDO. DE MEX

CERTIFICATE OF ANALYSIS AND TEST

Cert. No. MTY 515271

RD1248106 CCTDA105X48.00-1006
Cl. A.C.TEMP.DEC.ACE SAE-1006
GaN 2.66 mm x Ancho 1220 mm (GaN 0.1047 in. x Ancho X48.00-1006 in.)
RD1248106

Heat	Properties	Tag	Pcs.	Weight
TB1249439	HRB=63/APRO=<JUG>/MILLS=<0000000050>/ THICKNESS=2.6880	636796I	1	3,810
TB1249370	HRB=57/APRO=<JAJ>/MILLS=<0000000050>/ THICKNESS=2.6800	636798D	1	6,830
TB1249370	HRB=57/APRO=<JAJ>/MILLS=<0000000050>/ THICKNESS=2.6800	636798E	1	6,680
TB1249370	HRB=57/APRO=<JAJ>/MILLS=<0000000050>/ THICKNESS=2.6800	636798F	1	6,130 6387-B

4 23,450

Heat	**** Chemical Analysis ****
TB1249370	C=0.046 Mn=0.22 Si=0.005 P=0.011 S=0.0073 Al=0.054
TB1249439	C=0.038 Mn=0.2 Si=0.005 P=0.013 S=0.0102 Al=0.051

SEP 30 11:10:15